



## European AIDS Clinical Society (EACS) Interim Guidance on the Use of Statin Therapy for the Primary Prevention of Cardiovascular Disease in People with HIV

These recommendations have been developed by representatives from the Comorbidities panel of the EACS Guidelines to inform the use of statin therapy for the primary prevention of cardiovascular disease in people with HIV in Europe. The guidance presented here are the best assessment of the evidence at the time of writing, and the key recommendations were formed on this basis. As new evidence emerges, the guidance will be updated accordingly.

**Authors: Jasmini Alagaratnam, Kathrin van Bremen, Georg MN Behrens, Franck Boccara, Paola Cinque, Magnus Gisslén, Giovanni Guaraldi, Deborah Konopnicki, Justyna Kowalska, Patrick Mallon, Catia Marzolini, Luis Mendão, Jose M Miro, Eugenia Negredo, Peter Reiss, Lene Ryom, Marc van der Valk, Alan Winston, Susanne Dam Nielsen\* and Esteban Martínez\***

\*Susanne Dam Nielsen and Esteban Martínez contributed equally as senior authors

### Key Recommendations:

The recommendations below should be combined with discussions on healthy lifestyle measures such as smoking cessation, nutrition, physical activity, weight management and alcohol intake for the prevention of cardiovascular disease (CVD) and other comorbidities [1,2].

**We recommend that 10-year CVD risk is estimated annually in people with HIV aged  $\geq 40$  years, using the SCORE2 (for people aged 40 – 69 years) or SCORE2-OP (for people aged  $\geq 70$  years) tools [2–4].**

- When CVD risk estimate is  $\geq 10\%$ :
  - **Statin therapy is indicated** as per the current EACS guidelines [2].
  - Treatment goals for LDL-cholesterol (LDL-c) to reduce CVD risk depend on CVD risk estimation (see page 77, <https://www.eacsociety.org/media/guidelines-12.0.pdf>) [1,2].
- When CVD risk estimate is 5 to  $<10\%$ :
  - **We recommend moderate-intensity statin therapy**, options include:
    - Pitavastatin 4mg once daily, where available
    - Atorvastatin 20mg once daily
    - Rosuvastatin 10mg once daily
- When CVD risk estimate is  $<5\%$ :
  - **Consider moderate-intensity statin therapy** (see options above) if following an evaluation of the risks and benefits, the individual makes an informed decision to proceed.

## **Background:**

Compared to people without HIV, people with HIV have a two-fold higher risk of developing atherosclerotic cardiovascular disease (ASCVD) [5] and ASCVD remains a major cause of death among people with HIV [6,7]. CVD risk estimate calculators designed for the general population underestimate CVD risk in people with HIV [8,9], with a greater degree of underestimation among women with HIV [10]. Furthermore, evidence suggests that the relative increase in CVD risk is greater among women with HIV than with age-matched men with HIV, when compared with people without HIV [7,11–13].

Factors influencing CVD risk among people with HIV include the traditional cardio-metabolic risk factors such as smoking and recreational drugs use which are more prevalent amongst some populations of people with HIV [14,15], immunodeficiency and immune activation due to HIV [16] and specific effects of certain antiretroviral drugs [17,18]. This culminates in ongoing systemic inflammation, evident even in people who are virologically suppressed on effective antiretroviral therapy (ART) [16]. However, it remains unclear to what extent this increased CVD risk can be directly attributed to HIV infection itself, and how much is the result of other contributing factors. Furthermore, structural barriers and disparities in terms of access to prevention, screening and treatment of CVD risk factors are significant factors in the higher risk of development of CVD amongst people with HIV [19].

Current primary CVD prevention strategies recommend optimising traditional risk factors, with a particular focus on smoking cessation and encouraging physical activity, healthy diet, alcohol intake restriction and maintaining a healthy bodyweight [1,2]. In addition, statins are the cornerstone of pharmacological preventative strategies to reduce CVD risk with well-described reduction in CVD events and positive effects on inflammatory pathways. Statins are cheap, widely available and implementation is well-established in many healthcare settings.

Current EACS guidelines already recommend the initiation of statin treatment for the primary prevention of CVD in adults with HIV with a SCORE2 or SCORE2-OP 10-year CVD risk estimate  $\geq 10\%$  [2]. For people intolerant of statin therapy, please refer to the EACS guidelines for alternative lipid-lowering agents [2].

## **Summary of the evidence**

The updated recommendations above are derived from the findings of Randomized Trial to Prevent Vascular Events in HIV (REPRIEVE), a Phase 3 global randomised controlled trial of oral pitavastatin 4mg daily compared to placebo in preventing ASCVD in people with HIV receiving ART aged between 40 to 75 years and at low-to-intermediate risk according to 10-year ASCVD risk estimates using the American Heart Association and American College of Cardiology (AHA/ACC) 2013 Pooled Cohort Equation risk calculator with specific thresholds for LDL-cholesterol [20]. A total of 7,769 participants with median 10-year ASCVD risk of 4.5%, enrolled in the trial which demonstrated that compared to placebo, pitavastatin 4mg daily was associated with a 35% reduction in major adverse cardiovascular events (MACE) over a median follow-up of 5.1 years, an effect that was consistently demonstrated across the major subgroups [20,21]. The composite of primary MACE included cardiovascular death, myocardial infarction, hospitalisation for unstable angina, stroke, transient ischaemic attack, peripheral arterial ischaemia, revascularisation of a coronary, carotid or peripheral artery or death from an undetermined cause. Of note, the absolute risk reduction was greater for people with 10-year ASCVD risk estimates  $\geq 5\%$  compared to those at lower risk at  $< 5\%$ . The 5-year number needed

to treat to avoid one MACE among those with an AHA/ACC CVD risk score >10%, 5–10%, 2.5–<5% and <2.5% was 35, 53, 149 and 199, respectively[20].

In conclusion, the overall findings from the REPRIEVE trial coupled with the observation that CVD risk calculators designed using data from the general population consistently underestimated CVD risk among people with HIV, informed the EACS panel to recommend that moderate-intensity statin therapy for the primary prevention of CVD should be offered to people with HIV aged ≥40 years, using the CVD risk estimate criteria as described in the Key Recommendations above.

### **EACS strongly supports:**

- Involvement of the person under care in the shared decision-making process, including a risk-benefit assessment when considering options for the prevention of CVD.
- taking an individualised approach by considering the individual’s underlying risk factors [2] and patient preferences.
- taking a shared care approach between healthcare professionals for the management of people with HIV to live longer healthier lives, by including HIV clinicians, primary care providers and healthcare providers from other specialities.

### **Specific considerations**

#### **CVD risk category thresholds**

CVD risk categorisation in Europe (for example using SCORE2, SCORE2-OP) is different from in the USA (using the ASCVD PCE ACC/AHA risk estimation tool). Establishing comparisons of CVD risk category thresholds between SCORE2/SCORE2-OP and the ASCVD PCE ACC/AHA is difficult but overall, the SCORE2 risk estimation tool generally defines higher risk of CVD events at lower thresholds compared to ASCVD PCE ACC/AHA [22].

**Table 1: ACC/AHA and ESC (SCORE2/SCORE2-OP) 10-year ASCVD risk categories**

ESC Risk Category	SCORE2/SCORE2-OP	ACC/AHA (PCE)	ACA/AHA Risk Category
Low-moderate	<2.5% (age <50y) <5% (age 50-69y) <7.5% (age ≥70y)	<5% (age 40-75y)	Low
High	2.5-<7.5% (age <50y) 5-<10% (age 50-69y) 7.5%-<15% (age ≥70y)	5%-<7.5% (age 40-75y)	Borderline
Very high	≥7.5% (age <50y) ≥10% (age 50-69y) ≥15% (age ≥70y)	7.5%-<20% (age 40-75y) ≥20% (age 40–75y)	Intermediate High

Adapted from Fegers-Wustrow I et al. Comparison of American and European Guidelines for Primary Prevention of Cardiovascular Disease: JACC Guideline Comparison. J. Am. Coll. Cardiol. 2022; 79 [22]

Abbreviations: ACC = American College of Cardiology; AHA = American Heart Association; ASCVD = atherosclerotic cardiovascular disease; ESC = European Society of Cardiology; PCE = pooled cohort equation; SCORE2 = systemic coronary risk estimation 2; SCORE2-OP = systemic coronary risk estimation 2-older persons; y = years

## **Rationale for choice and dose of statin therapy recommendations**

In the REPRIEVE trial, pitavastatin was selected in part due to the low drug-drug interaction (DDI) potential with commonly used antiretroviral medication [20]. Current evidence supports the treatment effect of moderate-intensity statins for lipid-lowering and on surrogate markers of CVD, and reductions in inflammation and immune activation, including among people with HIV [23–25]. Until more data becomes available, EACS supports the use of at least moderate-intensity statins to include pitavastatin 4mg once daily (where available), and atorvastatin 20mg once daily or rosuvastatin 10mg once daily as alternatives, where pitavastatin is not available.

## **Prescribing and monitoring**

The implementation pathways of statin therapy in people with HIV across Europe is country-dependant. The healthcare professional responsible for initiating and monitoring statin therapy (e.g. primary care provider, HIV clinician or healthcare providers from other specialities) for the primary prevention of CVD should be adequately informed and supported with the implementation of the expanded considerations and recommendations for statin therapy in people with HIV  $\geq 40$  years. Statin adherence should be assessed and supported by the healthcare provider prescribing statin therapy. HIV clinicians should also review statin therapy adherence at a minimum on an annual basis when assessing ART adherence.

Public healthcare systems that provide statin therapy for the primary prevention of CVD should consider the enhanced need of people with HIV and facilitate adequate provision of statin therapy in this population.

Treatment goals for pharmacological LDL-cholesterol lowering to reduce CVD risk where 10-year CVD risk estimate is  $\geq 10\%$  depends on the CVD risk estimation strata [1,2].

## **Drug-drug interactions**

The drug-drug interactions (DDIs) between antiretrovirals and statins vary depending on the elimination pathway of statins and the inhibitory/induction potential of antiretrovirals. Among the three recommended moderate-intensity statins, pitavastatin has the lowest potential for DDIs as it undergoes minimal metabolism via the cytochrome P450 (CYP450) enzyme system.

Boosted antiretrovirals increase the exposure of statins to various extent depending on the contribution of CYP3A4 to statin metabolism and depending on their inhibitory effect on the hepatic transporter OATP1B1 (highest inhibition by atazanavir). When possible, atorvastatin should be avoided with boosted atazanavir and should be initiated at the lowest dose with other boosted antiretrovirals. Initiation with the lowest dose of rosuvastatin is also recommended for boosted atazanavir and darunavir.

On the other hand, certain non-nucleoside reverse transcriptase inhibitors (NNRTIs) can decrease the exposure of statins, which may require a dose adjustment of the statin.

Please refer to the EACS guidelines [2] and the University of Liverpool HIV Drug Interactions website (<https://www.hiv-druginteractions.org/>) for more information about anticipated DDIs between antiretroviral agents and statins.

## Adverse effects

Statin therapy is generally well-tolerated and has a favourable safety profile.

However, some statin therapy-related adverse effects have been reported, including:

- **Muscle-related symptoms:** These are the most frequent adverse effects reported with an occurrence rate of 5% - 10% in people taking statin therapy, the majority reporting mild and self-limiting symptoms while severe myopathy and rhabdomyolysis are rare [26].
- **Liver function test abnormalities:** mild elevations in liver enzymes are seen in some individuals taking statin therapy, but these are usually mild, transient and of minimal clinical significance.
- **Incident diabetes:** In a meta-analysis of trials conducted in general population cohorts, the risk of incident diabetes following the initiation of statin therapy is increased in people with [27]:
  - elevated baseline fasting blood glucose level
  - insulin resistance (Homeostatic Model Assessment of insulin resistance (HOMA) >2)
  - increased body mass index (BMI)
  - familial history of diabetes
  - elevated fasting triglycerides
  - prevalent hypertension

The risks and benefits of initiating statin therapy need to be particularly considered in people with CVD risk <5% but who have these risk factors for the development of diabetes.

## Contraindications to statin therapy

### Pregnancy and breastfeeding

Statin therapy is not recommended during pregnancy or when breastfeeding due to the potential risk of teratogenicity. Statin therapy should be withheld in women planning to conceive and statin therapy should be discontinued during pregnancy and only restarted once breastfeeding has ceased, if applicable.

### Statin therapy should be used with caution in people with:

- a history of liver disease
- excessive alcohol consumption
- moderate or severe renal impairment
- concomitant use of drugs known to be associated with myopathy (e.g. fibrates)

## Statin Therapy intensity

**Table 2: Spectrum of statin therapy intensity** [28]

	Low intensity	Moderate intensity	High intensity
<b>Average LDLc lowering potential</b>	<b>&lt;30%</b>	<b>30 to &lt;50%</b>	<b>≥50%</b>
Pitavastatin	n/a	1-4mg	n/a
Atorvastatin	n/a	10-20mg	40-80mg
Rosuvastatin	n/a	5-10mg	20-40mg
Simvastatin	10mg	20-40mg	n/a
Pravastatin	10-20mg	40-80mg	n/a
Fluvastatin XL	n/a	80mg	n/a
Fluvastatin	20-40mg	40mg twice daily	n/a
Lovastatin	20mg	40-80mg	n/a

All doses are prescribed once daily, except where stated otherwise

Abbreviations: LDLc = low-density lipoprotein cholesterol

## References:

- 1 Visseren F, Mach F, Smulders YM, Carballo D, Koskinas KC, Bäck M, *et al.* **2021 ESC Guidelines on cardiovascular disease prevention in clinical practice.** *Eur Heart J* 2021; **42**. doi:10.1093/eurheartj/ehab484
- 2 Ambrosioni J, Levi L, Alagaratnam J, Van Bremen K, Mastrangelo A, Waalewijn H, *et al.* **Major revision version 12.0 of the European AIDS Clinical Society guidelines 2023.** *HIV Med* 2023; **24**. doi:10.1111/HIV.13542
- 3 Cardiology ES of. **SCORE2 and SCORE2-OP calculators.** Published Online First: 2021. <https://www.escardio.org/Education/Practice-Tools/CVD-prevention-toolbox/SCORE-Risk-Charts> (accessed 26 Apr2024).
- 4 European Society of Cardiology. **ESC CVD Risk Calculation App.** <https://www.escardio.org/Education/ESC-Prevention-of-CVD-Programme/Risk-assessment/esc-cvd-risk-calculation-app> (accessed 3 May 2024).
- 5 Shah ASV, Stelzle D, Lee KK, Beck EJ, Alam S, Clifford S, *et al.* **Global Burden of Atherosclerotic Cardiovascular Disease in People Living With HIV.** *Circulation* 2018; **138**. doi:10.1161/circulationaha.117.033369
- 6 Trickey A, McGinnis K, Gill MJ, Abgrall S, Berenguer J, Wyen C, *et al.* **Longitudinal trends in causes of death among adults with HIV on antiretroviral therapy in Europe and North America from 1996 to 2020: a collaboration of cohort studies.** *Lancet HIV* 2024; **11**. doi:10.1016/S2352-3018(23)00272-2
- 7 Lang S, Mary-Krause M, Cotte L, Gilquin J, Partisani M, Simon A, *et al.* **Increased risk of myocardial infarction in HIV-infected patients in France, relative to the general population.** *AIDS* 2010; **24**. doi:10.1097/QAD.0b013e328339192f
- 8 Triant VA, Perez J, Regan S, Massaro JM, Meigs JB, Grinspoon SK, *et al.* **Cardiovascular risk prediction functions underestimate risk in HIV infection.** *Circulation* 2018; **137**. doi:10.1161/CIRCULATIONAHA.117.028975
- 9 Feinstein MJ, Nance RM, Drozd DR, Ning H, Delaney JA, Heckbert SR, *et al.* **Assessing**

- and refining myocardial infarction risk estimation among patients with human immunodeficiency virus: A study by the Centers for AIDS Research Network of Integrated Clinical Systems.** *JAMA Cardiol* 2017; **2**. doi:10.1001/jamacardio.2016.4494
- 10 Grinspoon S, Ribaldo H, Fitch K, Kantor A, Currier J, Bloomfield G, *et al.* **Performance of the ACC/AHA Pooled Cohort Equations for Risk Prediction in the Global REPRIEVE Trial - CROI Conference.** *CROI Conf Abstr* 2024; :Abstract 782.
  - 11 Baldé A, Lang S, Wagner A, Ferrières J, Montaye M, Tattevin P, *et al.* **Trends in the risk of myocardial infarction among HIV-1-infected individuals relative to the general population in France: Impact of gender and immune status.** *PLoS One* 2019; **14**. doi:10.1371/journal.pone.0210253
  - 12 Triant VA, Lee H, Hadigan C, Grinspoon SK. **Increased acute myocardial infarction rates and cardiovascular risk factors among patients with human immunodeficiency virus disease.** *J Clin Endocrinol Metab* 2007; **92**. doi:10.1210/jc.2006-2190
  - 13 Kentoffio K, Temu TM, Shakil SS, Zanni M V., Longenecker CT. **Cardiovascular disease risk in women living with HIV.** *Curr Opin HIV AIDS* 2022; **17**:270–278.
  - 14 Garin N, Velasco C, de Pourcq JT, Lopez B, del Mar Gutierrez M, Haro JM, *et al.* **Recreational drug use among individuals living with HIV in Europe: Review of the prevalence, comparison with the general population and HIV guidelines recommendations.** *Front Microbiol* 2015; **6**:149274.
  - 15 Johnston PI, Wright SW, Orr M, Pearce FA, Stevens JW, Hubbard RB, *et al.* **Worldwide relative smoking prevalence among people living with and without HIV : a systematic review and meta-analysis.** *Aids* 2021; **35**.
  - 16 Dirajlal-Fargo S, Funderburg N. **HIV and cardiovascular disease: The role of inflammation.** *Curr Opin HIV AIDS* 2022; **17**. doi:10.1097/COH.0000000000000755
  - 17 Jaschinski N, Greenberg L, Neesgaard B, Miró JM, Grabmeier-Pfistershammer K, Wandeler G, *et al.* **Recent abacavir use and incident cardiovascular disease in contemporary-treated people with HIV.** *AIDS* 2023; **37**. doi:10.1097/QAD.0000000000003373
  - 18 Ryom L, Lundgren JD, El-Sadr W, Reiss P, Kirk O, Law M, *et al.* **Cardiovascular disease and use of contemporary protease inhibitors: the D:A:D international prospective multicohort study.** *Lancet HIV* 2018; **5**. doi:10.1016/S2352-3018(18)30043-2
  - 19 Liu A, Feinstein M. **Addressing gaps in cardiovascular care for people with HIV: Bridging scientific evidence and practice.** *Curr Opin HIV AIDS* 2022; **17**. doi:10.1097/COH.0000000000000754
  - 20 Grinspoon SK, Fitch K V., Zanni M V., Fichtenbaum CJ, Umbleja T, Aberg JA, *et al.* **Pitavastatin to Prevent Cardiovascular Disease in HIV Infection.** *N Engl J Med* 2023; **389**. doi:10.1056/nejmoa2304146
  - 21 Grinspoon SK, Ribaldo HJ, Douglas PS. **Trial Update of Pitavastatin to Prevent Cardiovascular Events in HIV Infection.** *N Engl J Med* 2024; **390**:1626–1628.
  - 22 Fegers-Wustrow I, Gianos E, Halle M, Yang E. **Comparison of American and European Guidelines for Primary Prevention of Cardiovascular Disease: JACC Guideline Comparison.** *J Am Coll Cardiol* 2022; **79**. doi:10.1016/j.jacc.2022.02.001

- 23 Hussain SK, Golozar A, Widney DP, Rappocciolo G, Penugonda S, Bream JH, *et al.* **Effect of Statin Use on Inflammation and Immune Activation Biomarkers in HIV-Infected Persons on Effective Antiretroviral Therapy.** *AIDS Res Hum Retroviruses* 2021; **37**. doi:10.1089/aid.2020.0127
- 24 Funderburg N, Clagett B, Jiang Y, Debanne SM, Storer N, Labbato D, *et al.* **Rosuvastatin Reduces Immune Activation and Inflammation in Treated HIV Infection.** *Top Antivir Med* 2014; **22**.
- 25 Lo J, Lu MT, Ihenachor EJ, Wei J, Looby SE, Fitch K V., *et al.* **Effects of statin therapy on coronary artery plaque volume and high-risk plaque morphology in HIV-infected patients with subclinical atherosclerosis: A randomised, double-blind, placebo-controlled trial.** *Lancet HIV* 2015; **2**. doi:10.1016/S2352-3018(14)00032-0
- 26 Pergolizzi J V., Coluzzi F, Colucci RD, Olsson H, LeQuang JA, Al-Saadi J, *et al.* **Statins and muscle pain.** *Expert Rev Clin Pharmacol* 2020; **13**. doi:10.1080/17512433.2020.1734451
- 27 Reith C, Preiss D, Blackwell L, Emberson J, Spata E, Davies K, *et al.* **Effects of statin therapy on diagnoses of new-onset diabetes and worsening glycaemia in large-scale randomised blinded statin trials: an individual participant data meta-analysis.** *Lancet Diabetes Endocrinol* 2024; **12**:306–319.
- 28 Grundy SM, Stone NJ, Bailey AL, Beam C, Birtcher KK, Blumenthal RS, *et al.* **2018 AHA/ACC/AACVPR/AAPA/ABC/ACPM/ADA/AGS/APhA/ASPC/NLA/PCNA Guideline on the Management of Blood Cholesterol: A Report of the American College of Cardiology/American Heart Association Task Force on Clinical Practice Guidelines.** *Circulation* 2019; **139**. doi:10.1161/CIR.0000000000000625